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KAl KEE METAL MFY. LTD.

UNIT 22,4/F., THRIVING INDUSTRIAL CENTRE,
26-38,SHA TSUI RD.,

TSUEN WAN,

N.T.

HONG KONG

The following sample was submitted and identified on behalf of the client as :
BRASS RIVETS & @il T

SGS Job No. : 1431834

Date of Sample(s) Received DEC 29 2010

Testing Period . DEC 29 2010 - JAN 05 2011

Test Requested ; Select test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Conclusion : - Based on the performed tests on submitted sample, the results
comply with the RoHS Directive 2002/95/EC and its subsequent
amendments.

Signed for and on behalf of
SGS Hong Kong Ltd.

V éwv”}g .,

Thu Hung Yat, Rodney
Section Manager
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Test Results:
ID for sample 1 : 41202568001
Description for sample 1 : Golden Metal
RoHS Directive 2002/95/EC
Test Item(s) Unit Test Method Results MDL Limit
Cadmium(Cd) mg/kg  With reference to IEC 62321:2008, and n.d. 2 100
performed by ICP-OES/AAS
Lead (Pb) mg/kg With reference to IEC 62321:2008, and L} § 1000
performed by ICP-OES/AAS
Mercury (Hg) mg/kg  With reference to IEC 62321:2008, and n.d. 2 1000
performed by ICP-OES/AAS
Hexavalent Chromium (CrVI) With reference to IEC 62321:2008 Negative #

by spot-test/
boiling-water-extraction
(optional)

Note :

(1) mg/kg = ppm; 0.1%wt = 1000ppm

(2) n.d.= not detected

(3) MDL = Method Detection Limit

(4) # : Positive means the presence of CrVI on the tested areas
iNegative means the absence of CiVi on the tesied areas

(5) - = Not regulated
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EC412025601

Test Report
Sample photo:

41202565001

SGS authenticate the photo on original report only
“** End Of Report ***
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